Synopsis

This paper will focus on two topics, namely (1) an innovative
process for the neutralization and partial sulphate removal of acid
streams produced during coal mining and processing and (2)
optimization of this integrated neutralization process by adding
small amounts of synthetic organic polymers.

The integrated lime and limestone process has been developed
to neutralize acid mine water and to remove sulphate (to less than
1 200 mg//), magnesium and metals. Limestone and lime treatment
is the most cost-effective technology for neutralization and partial
sulphate removal of acidic/sulphate-rich water to sulphate levels of
less than 1 500 mg// due to precipitation of magnesium and
removal of the associated sulphate fraction (through gypsum
[...]
neutralized and the polymer starts to coil and form a dense
floc with favorable settling properties.

The associated environmental impact is a growing
concern related to water and effluent treatment. The
sludges,which result from the process and which are not
recycled back to the respective stages of treatment, are inert
and do not contain any toxic metals. These sludges are
therefore sent through a filter press to produce a ‘cake’ that
can be discharged. Waste sludge withdrawn from the bottom
of the reactor can contain between 0 and 30% CaCOz (m/m
dry basis), depending on the limestone excess that is applied.
If the sludge contains a significant amount of CaCO3, it might
be cost effective to combine the waste sludge with acid feed
water prior to discharge in order to achieve maximum
utilization of the CaCOs.

The main objectives of this investigation, where
limestone instead of only lime is used to neutralize and
remove sulphates partially from acid mine water, were:

» To determine the chemical composition of the coal-
processing water before and after treatment

» To determine the effect of various parameters on the
rate of gypsum and CaCOjz crystallization

» To determine the sludge characteristics of the gypsum
and CaCO3 produced

» To determine the effect of the polymers (as
coagulant/flocculant) on the chemical composition of
the coal-processing water before and after treatment in
all stages of the treatment process (settling rate of
sludge and clarity of overflow water)

» To determine the optimum dosage of coagulant/
flocculant for each stage of the treatment process
(concentration).

Materials and methods

Feed Water

A synthetic solution (diluted sulphuric acid), similar to
leachate from a waste coal dump, was used as feed water for
batch studies in beakers. The solution contained 3 g// acidity
(as H,S04) and 160 mg/! Mg. For batch or continuous
studies on a pilot scale, acid mine water was used for
treatment in all stages (limestone, lime and CO, treatment) of
the process (see Table I for chemical composition of the feed
water).

Table |

Chemical composition of acid mine water fed to
the limestone/lime treatment process

Parameter pH [SO42.| Ca | Mg | Na | Mn | CI" |Alkalinity
mg/l| mg/l \mg/l | mg/l|mg/l | mg/l | mg/l| mg/]

Acid feed water |2.10 [3000| 420 | 160 | 41 17 | 16 0

The Journal of The South African Institute of Mining and Metallurgy



An integrated limestone/lime process for partial sulphate removal

Feedstock

Waste powder limestone (CaCOz) from paper industries was
used in the limestone neutralization stage of the process. For
the gypsum crystallization stage, unslaked lime (Ca(OH);)
was used. The limestone was analysed for its calcium,
magnesium and alkalinity content. Calcium and magnesium
were determined with EDTA, while the alkalinity content was
determined by dissolving it in a stoichiometrically excessive
amount of hydrochloric acid. This excess amount of
hydrochloric acid was titrated with sodium hydroxide (see
Tables 11 and III for chemical composition of powder lime and
limestone respectively).

The polymers that were used as coagulant and flocculant
respectively are PAC6, which is poly-aluminium-hydroxy
chloride with a specific gravity of 1.3 (only available as
solution) and Type 3095 (granules), poly-acrylamide which
is a co-polymer of acrylamide and acylic acid with a
molecular weight of about 15 000 000 g/mole. These
chemicals were supplied by Montan Chemicals, Germiston.
The coagulant was used as received, while a stock solution of
2.5 g of Type 3095 flocculant per litre distilled water was
made up on a weekly basis. For dissolving the flocculant in
distilled water, a small amount of methanol was first added
to the granules to assure effective granular dissolution.

Batch studies in beakers and batch and continuous
studies on pilot scale

Neutralization studies

Batch studies (no feed water) were conducted in 1/ beakers
at atmospheric pressure to study the kinetics of acid water
neutralization with limestone and lime. Samples were taken
regularly and analysed for pH, calcium, magnesium,
sulphate, alkalinity and MLSS (mixed liquid suspended
solids). The same variables as for batch studies were
measured during continuous studies (constant feed water)
for different hydraulic retention times.

Table Il
Chemical composition of powder lime (Ca(OH),)

Bulk |Available| Available| Total | MgO |Al,O3+| SiO; Acid
density | Ca(OH), | CaO Ca0 |(max%)| Fe203 | (max%)|insolubles
(kg/m3) | (min%) | (Min%) |(min%) (max%) (max%)

560 94 71 72 1 0.3 0.5 1

Particle size: fine powder, 100% passing 90 micron

Table Ill

Chemical composition of powder limestone
(CaCO3)

CaCO3 | Ca(OH), Ca Mg Na K Moisture
(%) (%) (mg/g) | (mg/g) | (mg/g) | (mg/g) (%)
97.02 3.87 354.08 5.66 11.17 0.43 24

Percentages based on dried basis

The Journal of The South African Institute of Mining and Metallurgy

Sludge settling studies

Batch studies were conducted in the laboratory in 1/
volumetric cylinders at atmospheric pressure and ambient
temperature to study the efficiency of the two polymers,
PAC6 and 3095 as coagulant and flocculant respectively. The
polymers were added separately to the effluents of these
three stages as follows:
Primary effluent
(limestone neutralization):
Secondary effluent(lime treatment for
gypsum crystallization): 3095 — flocculant
Tertiary effluent
(€O, treatment for CaCO3 precipitation): PAC6 — coagulant
3095 — flocculant
Each effluent was stirred at a medium stirring rate for 1
minute, whereafter increasing amounts of polymer were
injected into the solution (effluent). For the tertiary eflluent,
an additional stirring of 1 minute between the coagulant and
flocculant addition was allowed. These tests enable quantifi-
cation of the influence of the mentioned polymers as effective
coagulants/flocculants by means of polymer concentration,
settling rate and clarity. Based on the studies conducted in
the laboratory, the optimum amount of polymer was used in
each consecutive step of the process at pilot plant scale to
demonstrate the effective settling of the various sludges and
clear overflow water on a larger scale. These cylindrical tests
should be used only for the evaluation of the operation,
chemical dosage and removal of contaminants. They are not
valid for evaluating the size of the clarifier or to simulate a
reactor-clarifier, but serve merely as guidelines.

3095 — flocculant

Equipment and procedure

A mobile pilot plant at Navigation Coal Mine near Witbank,
with a capacity of 10m3/day was used for on-site treatment
of the mine water. A CaCOz-handling and dosing system (see
Figure 1) was designed and implemented for treating the acid
mine water in the first stage of the process at the pilot plant
(see Figure 2).

Limestone neutralization using a CaCOs-handling and
dosing system (Figure 1)

The CaCO3-handling and dosing system, which is the first
technology of its kind to be built on full scale, has a capacity
of 10 M//day and consists of the following items:

» A concrete slab with a slope of 7° onto which the
CaCOz powder is dumped and stored. The CaCO3
powder is slurried with a water jet and collected in a
slurry tank through gravity flow.

» A slurry tank with stirrer, which acts as a mixing
chamber for the acid water and CaCO3 as well as
recovery of CO; gas.

» A ball valve in the slurry tank to maintain the water
level at a specific height by dosing tap or clarified
water.

» (aCOj recycle slurry pump, which withdraws some of
the slurried CaCO3 of higher density from the slurry
tank or clear water through a water jet onto the CaCO3
dump to keep the CaCO3 concentration at a constant
level. The slurried CaCO3 is returned by gravity via the
sloped concrete slab back to the slurry tank. The CaCO3
concentration is controlled by the load cells underneath
the slurry tank, which activate/stop the recycle pump at
preset low/high values.

JULY/AUGUST 2003 347 <



An integrated limestone/lime process for partial sulphate removal

Dosing of slurried CaCOj; to

CaCO; dump limestone neutralisation plant

Concrete slab
I
Ground level

Figure 1—Schematic illustration of CaCO3-handling and dosing system

Slurry tank with stirrer on
load cells

» A transfer pump, feeding slurried CaCOj3 into the
limestone make-up tank.

Stage 1: Limestone neutralization

Acid feed water from the plant and slurried limestone from
the CaCOz-handling and dosing system were pumped into a
reactor onto which a stirrer was fixed. The overflow from the
reactor went into a clarifier from where sludge was recycled
back to the reactor.

Stage 2: Gypsum crystallization

Lime (Ca(OH),) was fed to a second reactor, containing the
neutralized water of the neutralization stage from the first
reactor. Fine particles that washed out from the reactor, were
allow to settle in a clarifier and were returned to the reactor
via a recycle pump.

Stage 3: COo-dosing system

During this stage, CO, recovered from the limestone neutrali-
sation stage was bubbled through the treated water of the
gypsum crystallization stage. The CaCOj3 that precipitated
during this stage was recycled to the first stage where
limestone was used for neutralization of the acid water.

In all three stages, the polymer(s) was added to the
effluent in the overflow between the reactor and clarifier for
rapid mixing to disperse the polymer(s) homogeneously and
to enabe good contact between the effluent and polymer(s).
In each clarifier, slow speed agitation was provided by
recycling a part of the sludge back to its reactor by means of
a variable speed pump to enable the growth of the aggregates
into voluminous flocs by collision and entrapment of the
suspended matter.

Limestone neutralisation Lime treatment CO, treatment

C“°°‘-C§) P erm“’.aecyc.e.m Y
e ol Ve e's
i i i

Acid Feedwater

x/

Figure 2—Schematic illustration of the limestone neutralization-,
gypsum crystallization- and CO3-precipitation system on pilot plant
scale

Recycle line

» 348 JULY/AUGUST 2003

Programme
Neutralization studies

Batch studies on gypsum crystallization and CaCOs crystal-
lization

The following parameters were varied to evaluate and
optimize the rate of gypsum crystallization:

» Settling rate of sludge (200, 100, 75, 50, 30, 20 and
10%)
» Over-saturation concentration

Continuous studies on gypsum crystallization and CaCO3
crystallization

The quality of the water from the gypsum crystallization
stage was studied on a continuous basis at various hydraulic
retention times (HRT), varying between 0.2 and 3.5 hours.

Sludge settling studies
Batch studies on coagulation/flocculation

The concentration of polymer added was varied to evaluate
and optimize the efficiency of the polymers as coagulant/
flocculant by measuring the clarity and settling rate of each
trial.

Continuous studies on coagulation/flocculation

The quality of the water before and after treatment for the
various stages of the process was studied at the pilot plant on
a continuous basis at different hydraulic retention times.

Analysis

Samples were collected regularly and filtered through
Whatman No. 1 filter paper. Determinations of pH and
sulphate were carried out manually according to procedures
described in Standard Methodsé. Calcium and magnesium
were recorded with the ICP method for metals. Alkalinity was
determined by titrating with sodium hydroxide to pH 7.0.
Clarity was determined with a spectrophotometer, measured
in NTU (Nephelometric Turbidity Unit).

Results and discussion

Water quality

The chemical composition of the acid mine feed water and the
water qualities after each of the three stages of treatment are
listed in Table IV.

From Table IV, it can be noted that limestone (CaCO3) can
be used effectively in the integrated process for neutral-
ization of acid water (HRT = 1 hour). When discard leachate
was treated with limestone, the pH of the water was raised
from 2.10 to 7.68 in the neutralization reactor. A decrease of
96.6% in the acidity of the water after limestone neutral-
ization is a result of the following reaction:

CaCOz + HySO4 — CaS04.2H20.2H,0 + CO; + Hy0 [2]

When the water is under-saturated to gypsum
(CaS04.2H,0), acidity removal is achieved at a high rate.
Once the water is saturated to gypsum, further dissolution of

CaCOj is limited by the rate at which gypsum crystallizes out
of solution.

The Journal of The South African Institute of Mining and Metallurgy



An integrated limestone/lime process for partial sulphate removal

Table IV
Water qualities of feed water and treated water of each of the three stages of treatment
Parameter Acid feed Limestone Flocculation Gypsum crystallization Flocculation CaCOg precipitation Coagulation +
water neutralization through lime treatment through CO, treatment Flocculation
pH 2.10 7.20 7.68 11.71 12.26 9.46 8.50
SO& (mg/)) 3000 1890 1900 1100 1094 1199 1219
Alkalinity (mg/) | -3000 108 100 960 940 71 50
Ca (mg/)) 420 638 636 994 829 530 542
Mg (mg/l) 160.00 147.00 147.00 0.22 0.00 2.88 3.03
Al (mg/) 556.00 0.30 0.39 0.00 0.00 0.74 1.11
Na (mg/J) 41.00 46.40 40.00 45.60 47.00 45.30 46.80
Mn (mg/J) 17.00 13.02 13.00 0.00 0.00 0.00 0.01
The stability of the treated water with respect to calcium ) oo
carbonate is determined by the pH, calcium and alkalinity
values of the treated water. The alkalinity of the treated o AN 4
water was 100 mg// (as CaCO3) owing to the escape of CO, E 2200 V\H\.ﬂ\ /M\»
from the solution and can be ascribed to the following g 2000 rw e
reaction: g s \ f‘\ 1 \/\_/\
&
H,C05 — H,0 + €O, [3] £ 1000 \m
.. . . b=
This is a benefit as the increased buffer capacity @ s00
contributes to stabilizing the pH of the water (Table IV). 0 i i i i i i i
Sulphate was reduced from 3 000 to 1 900 mg// after neutral- 0 100 200 300 400 500 600 700 800
ization with limestone. The calcium concentration increased Time (hours)
during treatment from 420 to 636 mg/ L Only partial —&— Feed water Lime reactor water —a— Lime effluent water

manganese removal (17 to 13 mg//) was achieved, which can
be expected if the pH is not raised to values higher than 7.8.
Manganese removal is only achieved at pH 9.5.

The relationship between pH in the gypsum crystal-
lization reactor and the sulphate in solution is evident from
Table IV and Figures 3a and b in which the temporal
behaviour of pH and SO4*" are illustrated over a period of 28
days. It can be further concluded that sulphates in the neutral
water can be reduced effectively with lime treatment during
gypsum crystallization to levels below the original aim of
1200 mg/! S04%", i.e. 300 mg/! below the saturation level of
gypsum (1 500 mg//), by raising the pH to 12.26 (HRT =
2.72 hours). Because of the removal of sulphates to this low
level, no scaling of pipelines in the plant where the treated
water is re-used, will occur as the treated water is well below
the saturation level of gypsum. The water is also suitable for
irrigation as 1 200 mg/!/ is a typical limit for such practice.
Improved sulphate removal is achieved when magnesium is

a) 14

12 gdedeh  AAA A A A A A Ao h oAb A

‘ N AAN
g [ YV VY

4

0 100 200 300 400 500 600 700 800

Time (hours)

—o— Feed water Lime reactor water —a— Lime effluent water

The Journal of The South African Institute of Mining and Metallurgy

Figure 3—Levels of pH and 3042' of the neutralized water during
gypsum crystallization with lime over a period of 28 days at HRT of
2.72 hours

removed at the high pH level of 12.26 after lime treatment.
The magnesium concentration at pH 7.68 was 140 mg// while
at pH 12.26, the magnesium content dropped to zero, due to
magnesium hydroxide precipitation. The calcium concen-
tration increased from 636 to 829 mg/! due to the dissolution
of lime (Ca(OH)3). This phenomenon can be explained by the
following reaction:

MgS04 + Ca(OH), — Mg(OH); + CaS04.2H,0 [4]

Rate of gypsum crystallization and CaCO3
precipitation

During limestone treatment, neutralization occurs with the
soluble Ca(OH), resulting in a 96.6% decrease in acidity and